
Cable layer m
achine - Spare parts exploded view



N0.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

Name

Brake handle

Wheel

Wheel axis

T-shaped frame

Blade frame

Index plate

Brake

Engine

Gearbox cable

Outer pipe weldment

Tensioner cable

Pipe rack

Handle

Crank weldment

Engine frame

Tensioner pulley

Roller rack

Rotate sleeve

Steering wheel

Swivel cable

Wire runner

Cable pipeline

Sprocket frame

Sprocket weldment

Pin

M10*45 special bolt

U shaft

M6*70 hex bolt

Guard fitting

Guard plate

Plastic cover

Handle cover

Friction disk

Ring

Pad

Roller fitting

Bearing base

Name

2.sldasm-Part-257

A813 belt

Main axis pulley

M8*120 hex bolt

M8*80 hecolt

M16*130 screws

Blade axis

Mud scraper

Axis sleeve

Cable fitting

Cable locate

Brake frame

Spring

Single-arm bolt

Clip pin

Pressure spring

Gearbox pulley

A635 belt

Right locate

Blade

Head bolt

Elastic spring

Tail cover

M8 clover bolt

Spacer

Ball

Cover plate

Gearbox

Gearbox spacer

Blade fastener

Roller

Limit spacer

Counter

Counter fitting

 Counter frame

Cable frame

653 chain

N0.

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

73

74

Name

Large washer 5

Spring washer 5

Key5X25

Sprocket

Washer6

Spring washer 6

Large washer 8

Washer 8

Spring washer 8

Washer 10

Spring washer 10

Washer 16

Axel washer 25

Axel washer 52

Bearing6005

Bearing 16005

Screw M5X12

Bolt M5X16

M5*25 screw

M6 hex bolt

M5*25 hex screw

M6*16 lock nut

M6*16 hex nut

M6*20 flange bolt

M6*35 hex bolt

M6 lock nut

M8*20 hex bolt

M8*25 hex bolt

Screw M8X25

M8X25 hex nut

M10 hex nut

M10*45 screw

N0.

75

76

77

78

79

80

81

82

83

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

99

101

102

103

104

105

106

107

Cable layer machine - Spare parts list


